PCL 100

15 PARTS LIST 1



OS. PART NO. DESCRIPTION
1 CNP15001 |Base plate

2 CNP15002 |Vibrator assy

3 CNP15003 [Shock absorber

4 CNP15004 [NutM10

5 CNP15005 |Spring washer ¢ 10

6 CNP15006 (Washer ¢ 10

7 CNP15007 (Washer ¢ 15

8 CNP15008 |[Spring washer ¢ 15

9 CNP15009 |[Hexagonal bolt M16*55
10 CNP15010 |Upper plate

11 CNP15011 |Hexagonal bolt M10*30
12 CNP15012 |[Spring washer ¢ 10

13 CNP15013 [Washer ¢ 10

14 CNP15014 |Engine

15 CNP15015 [Hexagonal bolt M8*60
16 CNP15016 [Washer ¢ 8

17 CNP15017 |Locknut M8

18 CNP15018 |Belt cover

19 CNP15019 (Washer ¢ 8

20 CNP15020 |Spring washer ¢ 8

21 CNP15021 |Socket head bolt M8*35
22 CNP15022 |[Hexagonal bolt M8*30
23 CNP15023 [Washer ¢ 8, spring washer ¢ 8
24 CNP15024 |Clutch assembly

25 CNP15025 |Bushing

26 CNP15026 [V-belt

27 CNP15027 |Dust-proof plate

28 CNP15028 |[Socket head bolt M8*25
29 CNP15029 |Socket head bolt M8*25
30 CNP15030 |Spring washer ¢ 8




31 CNP15031 [Washer ¢ 8
32 CNP15032 |Frame
33 CNP15033 |[Socket head bolt M12*60
34 CNP15034 |[Washer ¢ 8, spring washer ¢ 8
35 CNP15035 [Washer ¢ 10
36 CNP15036 [Rubber
37 CNP15037 |[Spingdle ¢ 10
38 CNP15038 [Hexagonal bolt M6*40
39 CNP15039 [Washer with 2 holes ¢ 6
40 CNP15040 |[Rubber clip (Optional)
41 CNP15041 |Nut M6
42 CNP15042 |Hexagonal bolt M12*60
43 CNP15043 [Washer ¢ 12
44 CNP15044 |[Rubber
45 CNP15045 |Collar
46 CNP15046 |[shock absorber for handle
47 CNP15047 |[Straight handle assy
Foldable handle assy(Optional )
48 CNP15048 |[Throttle lever
49 CNP15049 [Throttle cable
50 CNP15050 [Wheel assy (Optional)
51 CNP15051 [Fitbolts M10*35
52 CNP15052 |[Spingdle ¢ 17
53 CNP15053 |[Wheel bracket (Optional)
54 CNP15054 [Wheel (Optional)
55 CNP15055 [Flat key
56 CNP15056 |Fixing bar (Optional)
57 CNP15057 [Washer ¢8 (Optional)
58 CNP15058 |[Spring washer ¢ 8 (Optional)
59 CNP15059 |Hexagonal bolt M8 (Optional)
60 CNP15060 [Rubbermat (Optional)




1

O

0,

. |
13

%
04@?

._r' o

'

f/f// ;|

19

//

Y/

16 7 é"/

\\@’f;‘ /,-;2.
S (¢ (@

;

&

7

.

POS.| PART NO. DESCRIPTION
1 100026-01 |Paper cushion
2 100026-02 |Case cover/pulley
3 100026-03 |Washer M8
4 100026-04 |Hexagonal bolt M8*25
5 100026-05 |[Cover seal, vib.
6 100026-06 |Ecc. Rotary shaft
7 100026-07 |Flatkey 8*7*16
8 100026-08 |Pulley, driven
9 100026-09 [(Washer ¢ 10
10 100026-10 |[Spring washer ¢ 10
11 100026-11 |Hexagonal bolt M10*25
12 100026-12 |OQil seal
13 100026-13 |Case cover/shut-off
14 100026-14 |Bearing 6211
15 100026-15 |Vibrating case
16 100026-16 |Hexagonal bolt
17 100026-17 |Aluminum washer ¢ 12.5

~—



i<

70 ._5; :” 0\ ___‘ _;\_:\\ = -

POS. PART NO. DESCRIPTION

61 CNP15061 Water tank

62 CNP15062 Water valve

63 CNP15063 water pipe

64 CNP15064 Water tank rubber block-1

65 CNP15065 Water tank rubber block-2

66 CNP15066 Socket head bolt M8*20

67 CNP15067 Washer ¢ 8

68 CNP15068 Water tank cap

69 CNP15069 Socket head bolt M8*25

70 CNP15070 Washer ¢ 8

71 CNP15071 Lock nut M8




